SERVING FLORIDA'S WATER AND WASTEWATER INDUSTRY SINCE 1949

wbr‘rwu W.l,,_ 3,11' 53»

“{ A

i e mr2016
'. ’ i

CAUTION
ANHYDROUS




CUSTOM ENGINEERED

CONTROL SYSTEMS

L W»/m

WATER & WASTE WATER

- Lift Stations

- Waste Water Plant Controls

* Reuse Treatment and Pumping

- Filtration Process Controls

- Entertainment Water Feature
Controllers

- Pressurized Sewer Controls

AUTOMATION

* Building Monitoring and
Automation Controls
- Facility Grease Trap Control

« Crane Control Panels
- Conveyer Control Panels

OIL & GAS

= Motor Control and Remot
Monitoring Systems
- Variahle Speed Pump C

ENERGY

- Energy Monitoring and
Management Systems

CONTRACTOR

Proudl “Made

in{the" U S‘A

S

2525 Soulh Orann’e Blossom TralI[ Annn.la Fl 32703
[...]
receipt of Exhibitor Registration Form/Contract and payment
in full. Years of conference participation is considered.

* Submission of Exhibitor Registration Form denotes Exhibitor
will hold harmless the Florida Water Resources Conference
Corporation, it's officers, contractors, etc.

Every effort will be made to provide booth space(s) requested.
FWRC reserves the right to assign booth spaces and modify
floor plan.

All displays within booth area, especially end booth locations,
must be positioned as to not block or infringe on neighboring
booth(s) visual range. Those not in compliance may be asked
to rearrange or move their display.

* Booth must comply with Americans With Disabilities Act.

* FWRC reserves the right to cancel this contract at any time it

deems the exhibitor fails to comply with Contract.

Exhibitors will receive first consideration in securing,
sponsorship or specific requests over non-exhibiting vendor.
Exhibitors and attendees authorize use to reproduce, and/
or publish photographs and /or video that may include their
image, likeness or booth display.

Exhibitor Kit & Shipping Information
Kit information and all exhibitor related links will be emailed
and available online 90 days prior to event. Contact AGS

Decorators for additional tables, chair, different carpet,
Advertising Policy: The FWRC reserves the right to 2 0 1 7 etc.; Electrical service; Fork lift service; Sign Name; and

reject advertising which it deems unsuitable and to

or trade standing. FWRC reserves the right to determine
the placement of all advertisements, except special
position ads, FWRC/FWR] is only responsible for providing

' rLomos werer sesoceces Merchandise and Display Unit or freight shipping (Some
refuse acceptance from advertisers of questionable credit CONFERENCE r

facilities will not accept shipments of any kind.) You/
your organization are solely responsible for all shipping &
handling charges incurred. All information and forms

advertising space, and is not liable for the content of
advertisements appearing in the conference issue. m available online.

D T D

I B R

April 23 - 26, 2017 « Florida Water Resources Conference

2 6 November 2016 ¢ Florida Water Resources Journal



Exhibit Floor Layout

Grey denotes carpeted areas. Individual booth not carpeted this year. Booth Includes: one 10" x 10" booth with 8 high backdrop,
3 high side dividers, one six foot table, trash bin, one chair, booth sign, security, up to 10 Staff-Exhibit Hall Only Registration Passes per
booth, and free on-line guest registration.

*Provisions for electrical or Internet service is not included in exhibit fee. Forms for carpeting and additional services are available at www.fwrcorg, Devorator can
receive shipment of display or freaght. You and /or your organization are solely responsible for all shipping & handling charges incurred. Most facilities do not accept
shupment or delivery of any kind.

L P
\I
To Parking
P
-
-
pt
pa
-
r b
-
o
, :
P g
To Hilton '
- g
e ol
™~ i Ll
- ‘. M
i
L " Ae HmE AF Ae i Ll |

---------------------------------------------------------------------------------------------------

April 23 - 26, 2017 » Palm Beach County Convention Center » West Palm Beach

Florida Water Resources Journal « November 2016 2 7



Exhibit Registration 2017 .

)
opens
oot RS0

List ONLY ONE ADDRESS where information is to be sent.
Please PRINT or TYPE legibly:

Company Name:

Rep Name:
Mailing Address:
City:

Telephone Number:
Your E-mail:

State: Zip:

Assistants, Accounting, etc. E-mail:
Confirmation Receipts are sent via email - please include yours and a second person

Contact INDIVIDUAL’S information (if different from above, i.e: Main Office, etc.)

Company Name:,
Mailing Address:

City: State: Zip:
Phone: E-mail:
TERMS OF AGREEMENT:

Application is hereby made for exhibit space in the 2017 Florida Water Resources Conference.
Enclosed is our completed contract information and booth preference. Payment in full will be
made in the full amount required per number of booths requested, Reps who purchase multiple
booths, APPLICATION MUST BE COMPLETED BY EACH VENDOR/COMPANY/BOOTH.
Payment is due via check or credit card within 45 days of receiving invoice. No exceptions. FWRC
reserves the right to assign booth spaces and modify the floor plan. All displays must be positioned
50 as to not block or infringe on neighboring booth(s) visual range. This positioning especially
affects end booths and location of front of booth. No food or beverage, including bottled water, may
be served unless by FWRC management. Reservations for booth space will be accepted
upon receipt of this completed application. Submission of this form indicates concurrence with
Terms of Agreement,

BOOTH INCLUDES: one 10" x 10" booth with 8" high backdrop, 3" high side dividers, 6" table,
trash bin, 1 chair, booth sign, security, up to 10Staff-Exhibit Hall Only Registrations per booth, and
free on-line f;uesl registration.

*Provisions for electrical or Internet service 1s not included in exhibit fee. Forms for carpeting and
additional services are available at www.fwrc.org. Decorator can receive shipment of displuy or
freight. You and/ or vour organization are solely responsible for all shipping & handling charges
incurred. Most facilities do not accept shipment or delivery of any kind.

PAYMENT EXPECTED WHEN APPLICATION SUBMITTED BY EACH
VENDOR /COMPANY/BOOTH. CHECK OR CREDIT CARD ACCEPTED.

BOOTH CANCELLATION POLICY:

Written cancellation is nquired and must be rceivid no later than March 30, 2017, NO REFUNDS
REQUESTED AFTER THIS DATE WILL BE GIVEN. Allow processing time. A §75 handling fee will be
applied to all cancellation negquests,

SEND COMPLETED FORM AND PAYMENT TO:
Florida Water Resources Conference
P.O. Box 2814

Windermere, FL 34786-2814

Fax: 407-370-3595 * Tele: 407-363-7751

Email: admin@fwrc.org

Reagister Online

10RG

CONSUMER DATA PRIVACY POLICY | P, 1
Your information is used solely to process your « Of  submission. Non-
registration, communicate with you, and to promote * eligibility for re-sale. A
the FWRC. This information is shared ONLY with
exhibitors who have purchased a booth for this event.
If you wish, indicate:

O  donot publish name/ information,
0 donot make information available

. Make Check Payable to:
Florida Water Resources Conference

OCheck DOVISA OMC DAmEx

L ) R R R ) ..

2 8 Novemlber 2016 ¢ Florida Water Resources Journal

t must be received within 9% da
£ subs ent comlitutye: .
handling fee will -
apply to all cancellations after March 30, 2017

e

— CONFERENCE

April 23-26, 2017
Palm Beach Co. Convention Center
West Paim Beach, .
Host Hotel: Hilton Hotel
Next door to the PBCC
(561) 231-6000
Yes, I/am a MEMBER of: O WEF/FWEA
' AWWA/FSAWWA
O FWPCOA

EXHIBIT BOOTH SPACE
MEMBER COST O $960

NON-MEMBER O $1,220
BOOTH+ Full-Page, Deal!
Color Ad Conference Awesome Ded

FWR Journal® O $1,90
*Rate is for 1 time, Conference lssue Only and 20% off Open
Rate. Prepstred artwork required. Desigo seruices extra

Number of booths needed:
Preferred Booth Location:
1st Choice: 2nd Choice:

Do not want to be near:

TOTAL BOOTH AMOUNT $

PARTNERSHIP SPONSOR
Visit fwrc.org/Sponsorships for new Sponsor selection

$ 5,000 Gold Sponsor sure
O $ 2,500 Platinum Sponsgr. jor eXPT
$ 1,000 Silver Sponsor for Y°uny
O § 800 Bronze Sponsor ‘;oﬂ"l’a
(1§ 500 Pewter Sponsor
O § 250 Brass Sponsor
SPONSOR - TOTAL AMOUNT$,

FOOD TICKETS
O M1 FSSS5S Member Breakfast
M3 FWRC Awards Lunch
O Te FWEA Awards Lunch
W7 FWEAUC Annual Breakfast
FOOD -TOTAL AMOUNTS

$35
$38
$38
$38

PAYMENT ENCLOSED $
(Plevise addd all selections amd total lere)
Acct #:
D ExpDate: - 3ordDigit#:
Name on card:

I EE AR

April 2:.’.'- 26. 201 7 ‘o Florida wWater Resc:»wces Conference



POTABLE WATER MIXING/ICE PREVENTION
“These mixers giva peace of mind, especially in winter."

Cary Johnson, water operations mgr, Rochester Public Utilities, Rochester, Minnesota

WASTEWATER MIXING/BASINS AND LAGOONS
“We reduced our nitrate levels and lowered our energy costs.”
John Willis, wastewater plant supervisor, Ventura, Calornia

WASTEWATER MIXING/WET WELLS
“Don't let wipes clog your pumps.™
Cartls Footh, foreman, Sewer Depl., Cromw il Conpecticut

Medora Corporation [GridBee Solu-Bee

Dickinson, ND » www.medoraco.com « 866-437-8076 « info@medoraco.com po"itions Open Nationw\de

POTABLE WATER/THM REMOVAL \ =
“GridBee in-tank acation is effective and affordable.”
Tofy Lier WIP division o, Dept. of Wales Supohy,Oourly of Mo, Hawai

LAKES AND RAWWATER
“We reduced WTP operating costs caused by algae blooms."”
James A Brown, water production managee, Newton County, Georgia

Improve all
of your water

Water operators and engineers rely on GridBee® electric
and air-powered mixers and SolarBee® circulators to help
reduce operating costs, achieve better compliance and
improve water quality, Factory field service available.

Call us today for prompt, friendly service and fast,
reliable results. 1-866-437-8076

Wwe're expanding_,

District Sales Management
dm@medoraco.com




FWR]

Anion Exchange Treatment for
Color Removal: The Story of a Utility
That Experienced Finished Water
Foul Odor and Eliminated It

Renuka Mohammed-Bajnath, Jeffrey Pinter, GJ Schers, and André McBarnette

he Town of Davie (town) operates a
Twater treatment plant (WTP) with a

rated capacity of 4 mil gal per day
(mgd), but operates generally between 2 and
3 mgd. This facility is commonly referred to
as System 3. Using the Biscayne Aquifer as the
raw water source, the treatment process in-
cludes lime softening, media filtration, and
chlorine disinfection. Hydrated lime and
polymer (Praestol 2530 TR) are dosed to the
softener influent to remove hardness and al-
kalinity, and to improve the softened water

turbidity. The town also adds phosphoric
acid (Carus Aquadene SK-7641) for corro-
sion control in the distribution system and
hydrofluosilicic acid (Dumont HFS 2300) for
dental hygiene. A simplified flow diagram is
included in Figure 1.

The raw water contains naturally occur-
ring elevated levels of free ammonia and
color that have been reported to be as high as
2.5 mg/L and 50 platinum-cobalt units
(PCUs), respectively. There is some variation
in levels of hardness, alkalinity, color, and

Regeneraton chamicah
Sodium Chioride, (Sodium Mydroxide)
e Sodumn Hypochlorte
Polymer Phosphoric Acid
Cascade ]
Asation | ToDx N
| 2 Systom
]
' =Z=m |
Hydrofiuosicic ackd
Fiters LO_J Amon Exchange |Sodium Hypochiceite
| Backwash water Backwash watee Biine wisste o
0 1 sSaniary sewer
Sodum
| Hypochiorite To Backwash Shudge haviod
‘ Supernatant to Recovery Basin off site
rocyche
Biscayne Softening Filters Clearwell and Anion Ground Storage High Service
(Surficial) Uit Transfer Pumps Exchange Tanks Pumps
Wells System

Figure 1. Schematic Diagram of Town of Davie System 3 Water Treatment Plant

Table 1. Main Water Quality Data at Town of Davie System 3 Water Treatment Plant
(average values, year 2015)

Parameters Raw Water Settled Water Finished Water
pH. s.u., 7.5 9.6 94
Hardness. mg/L as CaCOs 320 90 90
Alkalinity, mg/L as CaCO; 260 70 70
Color, p.c.u. 50 25 5
_Ammonia. mg/L as NH, : 2.5 15 1 1.0
Total Organic Carbon, mg/L 14.0 11.0 2.5
(10-11 when [EX is
not operational)

3 0 November 2016 ¢ Florida Water Resources Journal

Renuka Mohammed-Bajnath is assistant
utilities director and Jeffrey Pinter is lead
operator with the Town of Davie. GJ Schers is
senior water treatment technologist with
CH2M in Fort Lauderdale. André McBarneite
is a professional environmental/civil
engineer with MWH in West Palm Beach.

ammonia among the production wells, and
the limits listed are considered worst-case.
Some free ammonia combines with chlorine
to form chloramines downstream of the sof-
tener, and some free ammonia remains in the
water. The main water quality data from the
WTP are summarized in Table 1.

In 2008, an anion exchange (IEX) treat-
ment system was installed at the WTP, down-
stream of the filters, to remove objectionable
color from the filtered water. The system con-
sists of pressurized vessels filled with macro-
porous Type-1 strong-base anion resin for
color removal and ancillary facilities for resin
regeneration.

Ancillary facilities include brine storage
tanks, recirculation piping and pumps, brine
dissolution system, waste tanks, and sup-
porting electrical and instrumentation sys-
tems. Since installation in 2008, the system
has been operating successfully; however,
since 2014, objectionable foul odors have
been detected in the finished water, evident
by customer complaints. Initial investigations
by the town’s staff revealed that the odor was
of a“musty and fishy” nature and originated
from the IEX system.

Several changes were implemented at the
WTP in 2014, including replacement of IEX
resin, start of phosphate-based corrosion
inhibitor dosing, and conversion of onsite
hypochlorite generation to bulk sodium
hypochlorite. Furthermore, in mid-2014,
considerable biological growth was observed in



IEX vessels and subsequently analyzed. The
analysis revealed the presence of nitrifying and
denitrifying bacteria, as well as sulfur-reducing
bacteria. Following this observation, the town
performed additional chemical resin cleans,
with both sodium hydroxide and sodium
hypochlorite, that caused some concerns on
whether the resin was permanently damaged or
not.

Because of the simultaneous WTP
changes, no one particular cause could be
identified for the sudden presence of foul
odor in the finished water. As such, the town
developed a systematic approach in an at-
tempt to identify the cause of the odor. The
initial phase focused on obtaining and un-
derstanding best management practices at
other utilities that operate IEX systems, tele-
phone conversations with several strong-base
anion resin suppliers, and discussions with
IEX system integrators. Also, extensive oper-
ational and performance data were reviewed
from the town’s IEX system, including water
quality data. The follow-up phase focused on
bench tests performed with new and existing
(biofouled) resin under different feed water
conditions to test the odor release pathway
hypothesis. Subsequent to the bench tests, a
temporary carbon dioxide (CO2) dosing sys-
tem was installed, the phosphate-based cor-
rosion inhibitor dosing point was relocated
to downstream of the IEX system, and the
system was recommissioned. Extensive oper-
ational and water quality data were collected
during this phase to confirm the odor release
pathway hypothesis and to optimize the IEX
and other treatment systems.

This article presents the experiences of a
utility using strong-base anion resin for color
removal from groundwater, which is a rela-
tively new type of treatment in Florida. In
this particular case, it was revealed that cer-
tain feed-water conditions can cause a foul
odor in the treated water. Other lessons

learned were also obtained from site visits
and conversations with suppliers and other
utilities utilizing IEX. Extensive water qual-
ity data were collected during the bench tests

and full-scale commissioning to verify odor
release pathway hypothesis, and to optimize
the IEX system operations.

Continued on page 32

Table 2. Summary of Information From Utilities and Suppliers

Parameters Town of Palm Beach Pembroke Supplier(s)
Davie, County, Pines (-) Recommended
System 3 System 8 Value
1IEX System
Capacity. mgd 4.0 10.0 12.0 -
Number of Vessels, - 3 7 8 -
Diameter Vessels, fl 12 12 12 12 (standard)
Resin Depth, in. 36 36 36 24 or above
System Supplier, Resin Tonka, Thermax A-72MP -
Flow through 1EX, 100% 40-50% 50%-60% -
percent of total (Future
100%)
1EX Influent/Effluent
Quality
Color (Raw Water), p.c.u. 50 30 45 -
Color (Effluent). p.c.u. <5 <5 <10 -
pH. s.u. 9.6 87 8.6 <8.5
Hardness, mg/L. CaCOy 70 80 60 -
Alkalinity, mg/L. CaCO; 60 60 30 -
Chloramine, mg/L 4-5 24 1-2 <5 mg/L.
No free Cl:
Ammonia, mg/L 1.0 <0.1 <0.1 -
Regeneration, Rinse
Procedures
Backwash Rate, gpm/ft* 4.5 5.7 3 24
Air Scour assist BW, No Yes No Yes (based on
[...]
The water and wastewater industry is in
transition to a digital revolution that has the
potential to transform the industry from the
use of data-driven technologies, with utility sec-
tor spending dwarfing the industrial market.
This is according to “Water’s Digital Future,” a
new report by Global Water Intelligence (GWT)
that provides a detailed guide to the opportu-
nities in this industry.

The global market for control and moni-
toring systems in the water sector is estimated
to be worth $21.3 billion in 2016, growing to
$30.1 billion in 2021. Spending on advanced
data management and analysis solutions is ex-
pected to grow even faster, at 11.9 percent a
year. In the utility sector, spending on digital
and smart solutions is estimated to be worth
$17.7 billion in 2016.

Managing water relies on heavy physical
infrastructure and, very often, inherently reac-
tive governing and management attitudes. This
is changing with the development of cyber-
physical systems, real-time monitoring, big-
data analysis, and machine learning with
advanced control systems and the Internet of
Things (IoT). These smarter systems, in which
technology, components, and devices talk and
feed information to each other in a more so-
phisticated way, bring about a more optimized,
efficient process.

“Utilities and industrial water users are be-

[ 4

ginning to understand that there is a big picture
here beyond the mosaic of different suppliers. It
is a vision of the digital utility that brings to-
gether all the different parts of this world of data
collection, processing, and automation that
promises to deliver significant efficiencies with a
high return on investment,” said Christopher
Gasson, GWI publisher. “The next big consoli-
dation in the water sector is going to involve
monitoring, control,and data management.”

The report outlines the major opportuni-
ties available to those involved in the different
layers of monitoring and control systems. It
shows the gaps in the market, what is motivat-
ing the end user to invest in a solution, and how
the solution provider can access the market.

According to the report, the utility sector
is the largest part of the market, with numer-
ous opportunities for utilities to save money
using smart technologies to improve asset man-
agement, process optimization,and interaction
with their customers. In the smaller industrial
sector, however, process efficiency and product
quality are the main factors driving greater
adoption of these smart technologies.

In the utility sector, there is a huge oppor-
tunity for increasingly sophisticated data analy-
sis as utilities understand the benefits of viewing
their networks and assets in a catchment-to-tap
way. This is driving spending on sensors and
customer metering to obtain greater amounts of

4 6 November 2016 ¢ Florida Water Resources Journal

[ 4

data about network and treatment processes,
and external data, such as weather and geologi-
cal information. More advanced data software
solutions are needed in order to integrate these
increasingly diverse sources.

Within the industrial market, spending
across all industries is expected to increase over
the forecast period of 2016-2021. Industries,
such as microelectronics, are market leaders
with advanced solutions, while others, such as
food and beverage, lag behind. The most inter-
esting opportunities in the industrial market in-
clude: upstream oil and gas, refining and
petrochemicals, power generation, mining,
pulp and paper, and pharmaceuticals.

The report reveals that the biggest market
for smarter control and monitoring systems is
the Asia-Pacific region, where spending is ex-
pected to reach $10.3 billion in 2021, driven by
growing urban populations placing pressure
on infrastructure. There is a big focus on leak-
age management in Japan, and nonrevenue
water reduction programs in Malaysia and the
Philippines. Leakage management is also a
major role in North America and Europe due
to aging infrastructure within networks and
treatment plants that continue to offer chal-
lenges for utilities.

The complete report is available and a
free sample chapter can be downloaded at
www.globalwaterintel.com/watersdigitalfuture.O



Test Yourself

What Do You Know About Biological
Phosphorus Removal?

1. In the luxury uptake method of biological

phosphorus removal (BPR), bacteria

release phosphorus from their cells during

which phase of treatment?

a. Aerobic phase

b. Anoxic phase

¢. Anaerobic phase
d. Bardenpho phase

2. The bacteria most responsible for BPR in
the luxury uptake process are known as
PAOs. What does PAO stand for?

a. Phosphate accumulating organism
b. Phosphate adsorbing oligochete

c. Preferentially anaerobic organism
d. Phosphorus anaerobically oxidized

3. Which oxidation-reduction potential

(ORP) millivolt (mV) reading best fits the

anaerobic selector?

a. + 200 mV
c. =50 mV

b. 0mV
d. =200 mV

4. Which organism group(s) is/are given the

selective advantage in the anaerobic
(fermentation) zone of the luxury uptake
process?

a. Nitrosomonas and nitrobacter

b. Carbon accumulating organisms

c. Phosphate accumulating organisms
d. Aerobic autotrophs

. The recycling of inplant sidestreams to the

headworks of the plant could interfere with

phosphorus release if the liquid contains
what?

a. Ammonium/ammonia
b. Nitrate/nitrite

c. Calcium bicarbonate
d. Volatile fatty acids

6. Under which conditions of the luxury

uptake method of phosphorus removal
do the PAOs oxidize volatile fatty acids,
previously stored as a food and energy
source for metabolism and reproduction,
and restore internal phosphate granules?

a. Anaerobic conditions

b. Anoxic conditions

¢. Oxic conditions

d. Thermophilic conditions

. How is the phosphorus ultimately

removed from the advanced wastewater
treatment plant?

a. With the biosolids disposal.

b. As a gas, along with nitrogen from the
anoxic zones.

c. It accumulates in the grit as a
precipitate in the grit chambers.

d. It accumulates as struvite in the
aerobic digester.

. When the PAOs release phosphate from

their cells though osmosis, what other
elements or compounds are released that
help transport the phosphate through the
cell membrane?

a. Magnesium and potassium
b. Chloride and hydrogen

c. Oxygen and nitrogen

d. Sulfate and sulfide

. At an advanced wastewater treatment

plant, an operator is experiencing very

high plant effluent phosphorus readings.

An investigation into the plant problem

reveals the following information:

* Influent phosphorus levels are normal

e Influent flow is normal

* All plant process equipment appears to
be operating normally

¢ Dissolved oxygen (DO) in aeration
basins is 2.0 mg/L, with zero mg/L DO
in anaerobic zones

* ORP in anaerobic zones is 190 mV

* All secondary clarifiers are in operation

e Sludge blankets are at 5 ft

* Return activated sludge to influent
(RAS:Q) flow ratio is 35 percent

* Waste activated sludge (WAS) rate is
normal

From the information given, what is the
modt likely cause of the elevated
phosphorus readings?

a. The DO in anaerobic basins is too low.
b. The RAS rate is too low.

¢. The ORP in anaerobic zones is too low.
d. The DO in aeration tanks too low.

10. In question 9, which condition allowed

the phosphorus to become elevated in the
plant effluent?

a. The 2.0 mg/L DO in the aeration tank
prevented phosphorus uptake by PAOs.

b. The -190 mV ORP in the anaerobic zone
allowed the system to become septic.

c. The zero mg/L DO in the anaerobic
zone prevented phosphorus release.

d. The 35 percent RAS:Q ratio allowed
secondary release of the phosphorus in
clarifiers.

Reference used for this quiz: “Biological Nutrient
¢ Removal (BNR) Operation in Wastewater
Treatment Plants, WEF Manual of Practice 29’
Water Environment Federation, 2005.

Answers on page 70

SEND US
YOUR QUESTIONS

Readers are welcome to submit
questions or exercises on water or
wastewater treatment plant
operations for publication in Test
Yourself. Send your question (with
the answer) or your exercise (with
the solution) by email to:

rtrygar @treeo.ufl.edu

or by mail to:

Ron Trygar, CET
Senior Training Specialist
UF TREEO Center
Gainesville, Fla. 32608

Florida Water Resources Journal « November 2016 4 7



PROCESS PAGE

Greetings from the FWEA Wastewater Process Committee! This month’s column highlights Pinellas County’s South Cross
Bayou Water Reclamation Facility. This facility took the runner-up Earle B. Phelps Award in the category of advanced
wastewater treatment (greater than 15 mgd in capacity) in 2015.

Pinellas County’s South Cross Bayou Water
Reclamation Facility Stresses Environmental
Commitment Through Resource Recovery

= S!::o, TH CROSS BAYOU

ater Reclamation Facility

South Cross Bayou
Water Reclamation Facility

4 8 November 2016 ¢ Florida Water Resources Journal

Jacob Porter, Josefin Hirst, Ivy Drexler,
Megan Ross, and Nestor Sotelo

(WREF), first built in 1962 as a 5-mil-gal-per-day (mgd) trickling fil-

ter plant, has evolved to a 33-mgd advanced wastewater treatment
plant and resource recovery facility. With its focus on sustainability, the fa-
cility has a successful resource recovery program as demonstrated with the
production of 3.5 bil gal of reclaimed water for irrigation and over 6,000
tons of fertilizer annually through pelletization. By achieving Class AA
biosolids, with a solids content of 99 percent, the utility realizes significant
savings in hauling and disposal costs. By utilizing digester biogas in the
pelletizing process, the facility is able to offset the use of natural gas, sav-
ing costs by reducing fossil fuel usage. Last year, this equated to a savings
of approximately $140,000 in natural gas expenses.

The WREF is the largest wastewater treatment facility in Pinellas
County, averaging 22 mgd annually. Facility staff is also responsible for the
operation and maintenance of 174 pump stations. The WRF is configured
in two parallel Modified Ludzack Ettinger (MLE) process trains, followed
by denitrification filters for nitrate and suspended solids removal. The fa-
cility employs two independent and parallel disinfection methods: ultra-
violet for surface water discharge, and chlorine for use in its reclaimed
system. The facility distributes an average of 11.7 mgd of reclaimed water
to over 21,000 residential and commercial customers and also discharges
to a Class III marine water. The WRF dewaters the solids generated within
the facility and blends it with an annual average of 1,500 dry tons of de-
watered solids received from the county’s northern plant, the W. E. Dunn
WRE, prior to heat drying. Dewatering at both facilities is managed by
county staff and heat dryingis achieved through a partnership with Syna-
gro Technologies Inc., a waste recycling company, that handles pelletizing
as well as the marketing and distribution of the finished product.

The facility includes the following major unit processes:
¢ Headworks with perforated plate band screens followed by teacup grit

removal
¢ Activated sludge treatment in an anoxic/aerobic (MLE) configuration
6 Deep-bed denitrification filters with methanol addition
¢ Effluent disinfection using chlorine and sodium hypochlorite for re-
claimed water
Effluent disinfection using ultraviolet disinfection for surface water dis-
charge
Odor control
Reclaimed water storage and pumping
Egg- and round-shaped digesters
Fats, oils, and grease (FOG) receiving station
Septage receiving station

Pinellas County’s South Cross Bayou Water Reclamation Facility

[ 2

[ N 2 N i o



¢ Sludge thickening (rotary drum thickeners) and dewatering (cen-
trifuges)
6 Thermal dryer with dried pellet storage

The facility is highly automated and has provided excellent treatment
that is well below permit limits, as summarized in Table 1.

The WRF has a long history of community outreach and public edu-
cation and is currently in the midst of expanding its program. Working
under the tagline,“Innovate ~ Create ~ Educate;’ utility staff is promoting
the facility as an experiential learning platform to link classroom learning
to real-world applications. Tours and presentations emphasize the impor-
tance of resource recovery from wastewater, describing the facility as a “fac-
tory” that produces reclaimed water, fertilizer, and energy. Over 15 diverse
groups took the tour on the 42-seat tram around the 3-acre complex in
2015, and over 300 students and residents have visited the facility so far
this year. Tour groups have included elementary and college students, Pub-
lic Works Academy participants, and even two groups from Southeastern
Guide Dogs Inc. (see photos). Facility staff has also participated in the
Great American Teach-In and local science, technology, engineering, and
math (STEM) camps, reaching over 300 elementary and middle school
students who were unable to visit the plant. Recognizing the need to attract
more people to the wastewater industry, the education program also pro-
motes career opportunities in STEM, management, and public service.

The WREF prides itself on its diverse workforce, where over 40 percent
of the staff are women and/or minorities. The range of perspectives, prob-
lem-solving skills, and experiences encourage proactive approaches to
complex issues. Staff satisfaction is evidenced through long-term work-
force retention, with several staff employed at the facility for over 20 years.

Their institutional and historical knowledge has proven invaluable to sys-
tem troubleshooting.

The WREF puts Pinellas County’s mission, “To Be the Standard for
Public Service in America,’ into action by prioritizing its community’s en-
vironmental and public health. By investing in technologies that enable
potable water conservation through distribution of reclaimed water, nearly
100 percent of recycling of biosolids at both county plants, and green-en-
ergy capture of digester gas, WRF is truly more than a water reclamation
facility; it is a resource recovery facility.

Jboob Porter and Jbsdfin Hird are assodates with Hazen and Sawyer in
Tampa. vy Drexler, Ph.D., isthetechnical projedt coordinator, Megan Rossis
thewasewater treatment manager, and Nesor Sotdoissenior enginear with
Pindlas County Utilitiesin Clearwater. o)

Table 1. Summary of Influent and Effluent Water Quality (annual average)

cBOD, Total Total Total Coliforms
Suspended Nitrogen Phosphorus
Solids
nfluent 128 mglL 138 mg/L 331 mgh 406 mp'L N/A
Effuent 2mgL <1 mglL 284 mgiL 0.35 mplL 1.67/100 mL
Permda Limit SmgiL SmglL ImgiL 1 mpil Maximum
(annual single grab
average) samplo of
| 251100 mL
| Percent a8 99 914 914 N/A
| Removal

Florida Water Resources Journal « November 2016 4 9



FWEA FOCUS

A Rising Superstar:
Kristiana Dragash

Lisa Prieto
President, FWEA

ver the last few years, I have had the
O honor to serve alongside some wonder-

ful people on our board of directors. In
an effort to share a little more about who we are,
I am going to profile a few over the next six
months.

Kristiana Dragash is a senior engineer with
Carollo Engineers in Sarasota. She has a degree
in civil engineering from the University of South
Florida and is currently serving as vice president
of FWEA. If you have ever met Kristiana, her pas-
sion for life, her family, and her profession is con-
tagious. She has been a true asset to FWEA and a
great friend.

I recently interviewed Kristiana about how
she got involved in FWEA and what her favorite
things are about the organization and being an
engineer.

How did you g involved in FWEA and what has
been your progresson to vicepresdent?

I joined the West Coast Chapter shortly after
graduating college. I attended a meeting and was
intrigued so I stuck around for the steering com-
mittee meeting. I volunteered that day to become
the West Coast Chapter secretary. Then, in 2010,
acolleague and I recognized that the chapter was
far from a lot of the folks in the Sarasota area, so
we created the Manasota Chapter to serve the
profession in Sarasota, Manatee, Hardee, High-